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IDEAL Test Consultants Ltd.

Unit 18, 8/F., World-Widc Industrial Ctn,
A3 - 47 Shan Mei Street,

= Fo Tan, W.T. HK..
20 s R 3K BR ) A TR 4] Tel: 3702 1986 Fax:3702 1987
Email: sunny(iidealtest.com.hk
TEST REPORT
REPORT REFERENCE NO. RKSHW6
TITLE Testing of Plastic WC Seat & Cover
METHOD OF TEST BS1254: 1981

PERIOD OF TESTS

¢ 3% Dec., 2021 to 8" Dee., 2021

SAMPLE SUBMITTED BY
{Information belvw provided by client)

DESCRIPTION OF SAMPLE -

BRAND

MODEL

BODY MARKING
MAMUFACTURER
COUNTRY OF ORIGIN

Ka Shing Enterprises (H.K.) Limited
Unit A, 3/F, 30-38 Tsuen King Circuit,
Waylee Industrial Centre, Tsuen Wan, N.T.|

Plastic toilet seat

Schleich

59301

Nil

Zhongshan Meitu Plastic Ind., Co,. Lid.

China

SUMMARY OF RESULTS
(Definition of 'C'- Conformance, */ - No requivement & “NC'- Non-Conformance)
Overall
Tested item/s result |
1. Dimensions C
2. Water absorption C
3. Impact resistance C
4. Rigidity test C
5. Staining by the seat & cover C
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Report reference no.: RKSHOMG

Fracture
Remark
Sample BS Requirement
Seat No Mo ‘
Cover Mo Mo
Overall result C
Dristortion (mm)
Remark
Sample BS Requirement
Seat 2.7 3 max, G
Cover 21 3 max, [
Overall result C

5. Staining by the seat & cover
(BS1254: 1981, clavse 1004 & [1.3, Appendix H)

Any change in colour or in a;J:,T"
other surface characteristic .
{Yes/MNo) Remark
Sample I¥S Requirement
Seat No Mo C
Cleanser  |—— )
Cover No Mo C
Seat No Mo C
Polish
Cover Mo Mo C
Overall result C

- End of report -




Report reference no.:

RESULTS: - (apply only to the sample tested)

. Dimensions

RESH006

{ BS1254: 1981, clause §, table 1; all dimensions shown below are in millimelres)

Sample BS Requirement Remark
Distance from centre line of hinge bolls W extreme 5
| cdgo ofrimat fron HE | el | Y
Distance between inmer and outer rims 0 =57 C
Minimum adjustment ol centre of hinge bolis 145 - 175 145 - 175 C
Distance from centre line of hinge bolts to inner 3 )
rim of seat at the back 95 85-95 C
Overall result C
2. Water absorption
(BS1254: 1981, clavse 10.4, table 2 & 3, Appedix B)
a Increase in mass (%)
Sample i —  Remark
Sample BS Requirement
Seat 0.4 0.75 max.
Cover 03 0.75 max.
Overall result

3. Impact resistance
(B51254: 1981, clouse 1004 & 11.3, Table 2 & 3, Appendix C & 13}

Visible any damage to the seal, cover,
buffer and hinge after the impact

Overall result

| (Yes/No) | Remark
Sample BS Requirement
Set |  MNo No <
Cover  No Mo C
C

4, Rigidity test

(BS1254: 1981 clause 10,4 & 11.3, Table 2 & 3, Appendix E., F & G}

Deflection (mm)
| Remark
Sample BS Requirement
Seal 6.8 12.5 max, C
Cover 24.5 25 max. [
Overall result C




